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Tire Levers

• Quality forged alloy steel

DESCRIPTION TCI PART # RETAIL

SPI 9 1/2" (240 mm) - Straight End E84-27900 $ 5.95-J

Ignition 15" - Straight End 665-9305 $17.95-J

SPI 15” - Curved End E84-27915 $15.95-J

E84-27915

E84-27900 / 665-9305

Spoon Type Tire Iron

• Unique wide spoon shape end on this tire tool helps ease tire removal.

MANUFACTURER LENGTH TCI PART # RETAIL

Igntion 10" 665-990014 $16.95-J

FORK TOOLS

Excel Spoke Torque Wrench Kit 160-3206 $129.95-J

Excel’s new lightweight aluminum bodied Spoke Torque Wrench takes the guessing and fatigue out of building wheels
and maintaining the desired tension of your spokes. Comes in a handy composite storage box.

• Tightens all spokes identically to proper torque setting to maximize the highest strength capacity and reduce the likelihood of
rim/hub/spoke breakage.

• Easily adjustable with a range of 15-60 inch-lbs.

• Kit come complete with Torque Wrench and 5 Torque Wrench Heads -
6.1 mm, 6.3 mm, 6.5 mm, 6.7 mm, and a Spline drive 6 Point Wrench Head.

REPLACEMENT/OPTIONAL PARTS PART # RETAIL

Spoke Wrench Handle 160-32060 $25.95-J

Head Spline drive 6 Point 160-32040 $23.95-J

Head 5.1 mm (Mini Applications) 160-32051 $17.95-J

Head 5.8 mm (Mini Applications) 160-32058 $17.95-J

Head 6.1 mm (Many Applications) 160-32061 $17.95-J

Head 6.3 mm (Many Applications) 160-32063 $17.95-J

Head 6.5 mm (Many Applications) 160-32065 $17.95-J

Head 6.7 mm (Many Applications) 160-32067 $17.95-J

Head 6.9 mm (KTM Applications) 160-32069 $17.95-J

Motion Pro Spoke Wrench

• Chrome-vanadium tool steel with a hard nickel pewter finish

• Square-end openings which grip the spoke nipple on all four sides

• Offset slotted ends make it easy and quick to use

6.5 / 6.8 mm 722-8157 $19.95-J

6.0 / 6.3 mm 722-8133 $19.95-J

Motion Pro Damper Rod Fork Tool 722-8117 $51.95-J

• Aids in assembly and disassembly of most 41, 43, 46 & 47 Kayaba and Showa inverted forks

• Hardened steel with black finish

• Honda; OEM tool # 07PMB-KZ4010A, (Not required on the 91-92 Honda CR models)

• Yamaha; OEM tool# YM-01423

TIRE TOOLS

Ignition Tire Gauge 665-9272 $29.95-J

• Tire Pressure Gauge with hose

• Flexible hose for hard to reach tire valves

• 0-30 psi
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CHAIN TOOLS

Motion Pro Chain Riveting Tool

• Versatile enough to be used on cam chains or drive chains

• Will break chains from #35 to #530

• For chain #520 and up, it is recommended to grind the rivet head

• Each kit includes 3 pin sizes to fit most chains (2 mm, 3 mm, 4 mm)

• Investment-cast, hardened body and redesigned body bolt

• Recommended for light to medium-duty use

• For riveting hollow nose master link

• Kit includes press plates

DESCRIPTION PART # RETAIL

Chain Riveting Tool Kit 722-8058 $142.95-J

2 mm Replacement Tip 722-8059 $ 9.95-J

3 mm Replacement Tip 722-8060 $ 9.95-J

4 mm Replacement Pin 722-8061 $ 9.95-J

Replacement Rivet Tip 722-8062 $ 9.95-J

Replacement Tip Replacement Pin

Replacement Rivet Tip Replacement Press Plate

RK's Chain Breaker/ Press Fit & Rivet Tool 230-4060 $154.95-J

Quickly and easily breaks 40 & 50 type chain. Easily press-fits tight tolerance 40, 50 &
60 O-ring chain side plates to the correct depth for clip or rivet link installation. Flare's
RK's special pin hole rivet links to the proper dimension to secure side plates in place.
Works on most brands. Lifetime warranty on tool body and handle
A must for every serious mechanic's tool box!

� Do not use tool to cut 630 and 632 type chains

Motion Pro Chain Breaker Tool with Folding Handle

• Fits 420 to 530 chain

• Will push link pin completely through link / side plate

• Handle folds away for easy storage

• Replaceable pin is heat treated for strength and wear resistance

• Max pin extension to drive out chain links is 18 mm. The maximum pin extension required
to drive out the chain link is determined by measuring your chains width from outside face
plate to outside face plate.

� Will not work on EK 530 MVO/MVX

DESCRIPTION PART # RETAIL

Chain Breaker (420-530) 722-8001 $38.95-J

Chain Breaker Replacement Pin 722-8002 $ 5.95-J

Ignition Master Link Pliers 722-8300 $24.95-J

• Designed to simplify installation and removal of clip-type master links.

• 1 tip is shorter and notched to be placed on the pin while the other
is longer to easily push the clip.

Motion Pro Chain Press Tool 722-8070 $23.95-J

• Fits 520 and 530 standard and O-ring chains

• Designed to press side plates onto the master link

• A hex key wrench is also included with this tool.
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Motion Pro Chain
Press Clamp
722-8066 $78.95-J

• Fits 520 and 530
standard and O-ring
chains

Press Plates for
Press Clamp
(above)
722-8067 $27.95-J

CHAIN TOOLS
Motion Pro Chain
Alignment Tool
722-8048 $36.95-J

• This tool is used for quick and
accurate alignment of the
chain & sprockets.

• The tool body clamps to the
rear sprocket while the
alignment rod points
toward the front sprocket,
allowing for a visual sight line
down length of the chain.

Ignition Chain Brush 722-8302 $12.95-J

• Simple & effective way to clean dirty, gummed-up chains

• Innovative design cleans the chain from three angles at once

• The long bristles get into the harder to clean areas.

Motion Pro Axle Nut Wrench 722-8028 $29.95-J

• Fits most Honda ATC models

• 27 mm hex on one end and 42 mm hex on the other

• Heat-treated steel

CHASSIS / SUSPENSION TOOLS

Ignition Shock Wrench 722-8029 $26.95-J

• Fits many street, offroad and ATV single shock applications

• Fits 68 and 87 mm lock rings with a 8 mm notch

• Heat treated alloy steel

Shock Spring Installation Tool 869-4066 $39.95-J

Universal shock spring installer.
Provides easy removal and installation of most shock springs

• Includes: 1 piece bolt, nylon nut and aluminum axle

Ignition T-6 Hex Axle Tool 722-8162 $39.95-J

• Four metric hex sizes - 17,18, 22 and 24 mm, 3/8" square drive on both ends

• Heavy duty CrMo steel construction for shop use

• Fits internal hex on many late model sport bike axles and some dirt bikes

• Buell: XB9R, XB9S, XB12R, XB12S (03-04)

• Honda: CBR600RR, CBR1000RR

• Kawasaki: ZX6R, ZX6RR, ZX600E/K, ZX7R, ZX9R, Z1000,

• Suzuki: GSXR 2000-2007, DL 1000 V-Strom (all), SV1000

• Yamaha: R1, R6

Universal Steer Tube Nut Wrench 860-0001 $31.95-J

• 32 mm

• Fits most stock and all aluminum lock nuts

• Thin design fits underneath short handlebar mounts for fast and easy neck
bearing adjustment

• Chamfered tube ends
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CHASSIS / SUSPENSION TOOLS
Risk Racing Seal Doctor $27.95-H

The Risk Racing Seal Doctor removes the dirt that typically causes a leaky fork
seal...And you can do it right at the track or on the trail!
The majority of fork seals leak due to dirt being trapped in the seal. Obviously this
leak will affect the suspension tuning of your bike. It can also soak your front brake
pads creating unsafe riding conditions.
Just snap the Seal Doctor on your fork tube, insert it into the leaky seal and twist. The
design of the Seal Doctor maintains the proper position and angle as you rotate
around your fork tube. It effortlessly pulls the dirt out of the fork rather than pushing
it deeper into the fork.

SIZE TCI PART #

Small (35 - 45 mm) 860-00123

Large (45 - 55 mm) 860-00121

Risk Racing Mud Axe 860-00122 $21.95-H

The Risk Racing Mud Axe is specifically designed to make the task of removing excess
mud from your dirt bike, quad or UTV quick and easy. The head of the Mud Axe is
shaped to make swift work of fenders as well as hubs and wheels, which is
important in reducing rotating mass. The pick on the other end of the Mud Axe is
perfect for clearing foot pegs, brake pedals, engine bays, suspension linkages, and
any other tight spot that mud finds its way into. The ergonomic “arched” design of
the body is great for scraping the inside of your fender while keeping your hand out
of the muck. The over-molded rubber handle on this tool ensures a firm and
comfortable grip.

• Constructed of a heat resistant glass reinforced plastic composite. This makes it extremely
durable and safe to use on hot engines and exhaust.

SPRING PULLER TOOLS

ACS Exhaust Spring Hook 722-8065 $13.95-J

This spring tool will remove exhaust pipe springs. tank or seat holding springs, cotter
pins and many other hard to access parts.

SPI Exhaust Spring Hook 549-2089 $ 5.95-J

Used for installing and removing all exhaust systems of any spring that requires a
pull to release.

• Made of stainless steel for strength and resistance
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FLYWHEEL PULLERS

Flywheel Puller M27 x 1.0 & 1.5 External Thread`722-8026 $14.95-J

• Honda CR80R/125R/250R/450R/480R/500R, XL80/100/100S/170, XR100/100R, XR50/CRF50 00-04, FL250, ATC70/110 (CDI
ONLY), ATC185/ 250R, TRX250R 86-89, TRX90 93-00, TRX70/125 & early 50cc

• Kawasaki KD/KX/KDX80, KM100, KS100, KS125 & most two-stroke external flywheel models and earlier point-type ignitions

• Suzuki Quad Racers, 125/160EK/250R, DR100/125/200, DS80, ALT185, 50-125cc Trail & Street models & most late model
RMs

• Yamaha most single cylinder off-road, enduro, MX, YZ & Quads with external flywheels 1968 & later, BW80, RIVA50, PW50,
RZ350, TT500, XT500, YFM80/100/200/225, YFS200, YFZ350, YSR50, YT125/175 & YZ400F, YZ450F

• KTM 65SX 99-04, 85SX 04, 105SX 04, 200 EXC/MXC 98-05, 125/250 SX/EXC/MXC 98-05 & 250/300/380 SX/EXC/MXC 97-05

Flywheel Puller M16 x 1.5 R.H. 722-8027.so $13.95-J

• Honda: ATC90, ATC110 with breaker points, CB175, CT90/350G/360/ 500/500T, CM185/200T/450,
CMX250, early CR125/250MX, SL175/350

• Kawasaki: KH400A, KLF300 86-87, KLT110/200, KX125/250/420/500 pre-81 models, KZ1000/1300 &
Z1

• Suzuki: GS550/650/750/Early 1100 & most 4-stroke street models

• Yamaha: Most 4-stroke street models & 250/350 electric start 2-stroke twins,
FZ600,FZR600/750/1000, TT225, XJ550/650/700/ 750/900, FJ600/750/1000

Puller M22 x 1.5 R.H. External Thread 722-8074.so $12.95-J

• Honda: FT/GB500, NT/NX650, TL250, VF500C/700C 84-86, VF700F/S, VF750C 82-83, VF750F/S, VF1000F/R,
VF1100C/S, VFR700/750F 86, VT500C/FT, VT600C/CD 88-89, 91-96, VT600C/CD/CD2 97-02, VT750C/CD/CD2,
XL250/350/500/600, & XR500/600/650L

• Kawasaki: KLR 600A 84-86 AND KLR650 1996 and up

Flywheel Puller M20X1.5 R.H. External Thread 722-8085.so $19.95-J

• Honda CB750 69-78, Most XL250R, XR200R/XR250R/L & VF500F

• Kawasaki KLR250 85-95, KLR 650 87-95

• Suzuki SV650 99-07 & SV650S 01-07

Flywheel Puller M20X1.5 R.H. External Thread - Hollow 722-8086.so $19.95-J

• Honda VTR250 88-90, MR250, NX250, XL350 84-85, XR350R 84-85, CM400 79-81, CB400A/T 78-79,
CB450SC 82-86, CM450 82-83, CMX450C, GL500 81-82, CX500T 82, CX500 78-82, CBR600F 87-90,
CX650C 83, CX650TC 83, GL650 83, VF700C 87, VF750C 88, VT700C 84-87, VT750C 83, VFR800FI 98-00,
VT800C 88, PC800 89-98, CBR900RR 00-03, VT1100C, XR400 00-03, XR650R 00-05, ATC250ES 85-87,
ATC250SX 85-87, ATC350X 85-86, TRX250 85-87, TRX300FW, TRX300EX 93-02, TRX350 86-87, TRX350D
86-87, TRX400EX 99-02

Flywheel Puller M18X1.5 R.H. External Thread 722-8116.so $13.95-J

• Honda CB750C 80-82, CB750F 79-82, CB750K 79-82, CB750L 1979, CB750SC 82-83, CB900C 80-82, CB900F
81-82, CB1000C 1983, CB1100F 1983

• Kawasaki KLF110 96-00, KSF250 96-00, KZ200, KZ250, KL250, KZ400, KZ440, EN500, EX500, KZ550,
GPZ550, ZX600, KZ650, GPZ750, ZX750, VN750, KZ750, KZ900, KZ1000, KZ1100, GPZ1100 & KZ1300

Shindy Flywheel Puller 882-0093 $57.95-J

Designed for Honda XR / CRF50

• Removes Flywheel and inner rotor

• Works for M27 x P1.0 reverse thread and M20 x P1.5 standard thread.
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K & N Magneto Flywheel / Rotor Pullers

APPLICATION TCI PART# RETAIL

HONDA

Replaces Honda #200 882-0180 $33.95-J

ATC200, ATC200E, ATC200X, CB125, XL125S, XL185S, , XR200,, XR200R

Replaces Honda #329 882-0170 $49.95-J

FT250, VF750S Sabre, VF750C Magna, VF750F Interceptor, VF1100C V-65 Magna,

VT500C Shadow, VT500FT Ascot, XL250, XL250R, XL350, XL500S, XL500R, XL600R,

XR250, XR250R, XR350R, XR500, XR500R

Honda MR25, MT250 882-0120 $46.95-J

YAMAHA

MX250, YZ250, YZ360 (1975) 882-0120 $46.95-J

MX250 and MX360 (72-74) 882-0130 $22.95-J

(using CDI ignitions)

All YZ with internal Rotor 882-0200 $41.95-J

882-0130

ENGINE TOOLS

882-0120

882-0170

882-0180 882-0200

Clutch Locknut Wrench 882-0094 $49.95-J

• For Honda XR/ CRF 50

• Special tool used to remove and install clutch center nut

• 3/8" drive

• Use with a 3/8 inch driver.

Ignition Clutch Hub Holder 722-8008 $29.95-J

• Made from nickel plated carbon steel.

• Features hardened jaws.

• Holds clutch hub, flywheel, sprockets, & gears.

• 8 mm spanner pins.

• Locking handle for added comfort & support.

Universal Flywheel Puller 860-855 28.95-J

Universal flywheel puller for all snowmobiles, motorcycles and other small 2-cycle
engines.

• Includes: 2 adapters for male and female,
3 bolts - thread 6 mm x 1.0 x 2" long,
3 bolts - thread 8 mm x 1.25 x 2" long

Axial Fan Pulley Holding Tool 869-867 $3.95-L

• Universal fits the axial drive pulley

• Enables mechanics to loosen nut and remove washers for proper belt tension.

Ignition 20 Piece Feeler Gauge 722-8301 $14.95-J

• Stainless steel body.

• 20 Sizes ranging from .005 mm to 1.00 mm.
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Motion Pro Tappet Feeler Gauge 722-8055 $44.95-J

• 2 each of the .002" - .003", .004" - .005", and .006" - .008"
(total of 6 individual feeler gauges).

• Allows accurate tappet adjustments.

• Angled blade for easy access to tappets.

• Makes valve adjustments quick and easy.

Motion Pro Tappet Tool Set 722-8073 $57.95-J

• Heat treated and chrome plated for durability.

• Set includes three wrenches, 8, 9 & 10 mm and three adjusters: screw type
and 3 & 4 mm square-type.

• Interchange adjusters and wrenches for nine different combinations.

ENGINE TOOLS

Piston Ring Expander 869-0620 $9.95-J

• For easy installation of piston rings by spreading the ring to fit over the piston crown.

• Fits rings from 3/64" to 1/4" (1.2 - 6.3 mm) thick

Circlip Installation Tool

• Easy installation tool for circlips.

• Saves time and headaches from dealing with pliers and screwdrivers

• Significantly reduces damage done to the piston

DESCRIPTION PART# RETAIL

20 mm Circlip Install Tool 869-0611 $34.95-J

18 mm Circlip Install Tool 869-0612 $32.95-J

Piston Pin Puller 869-0610 $19.95-J

• Universal piston pin puller easily removes all sizes of pins without any damage
to the piston.

• Includes 2 plungers - 14 mm & 17 mm

Ignition Oil Filter Wrench 665-9280 $19.95-J

• Slip joint makes adjustments quick and easy

• Hardened drop forged CR-V steel

• Removes filter sizes from 70 to 130 mm

Oil Filter Wrench - Spin-On 722-8016 $13.95-J

• Especially designed for use on Honda V-type engines.

• Will fit many Japanese brand motorcycles with 80 mm diameter oil filters.

• Use with a 3/8 inch drive ratchet or extension.

Oil Filter Strap Wrench 722-8069 $13.95-J

• Fits all spin-on type oil filters.

• Use with 3/8 inch drive ratchet or extension.

• Maximum strap diameter 125 mm ( 5")

NGK Cable Splicer 355-1030 $ 7.50-J

Simply insert the lead from the CDI unit in one end, the new wire end
in the other, screw the two pieces together, and you've got yourself a
finished piece! Made of high-impact plastic, this handy unit will solve
all wire connection problems

TMV Valve Spring Compressor 600-3020 $58.95-J

• Includes 19, 23 and 25 mm diameter compression ends



560 ���Shop

CARBURETOR TOOLS

EMGO Carburetor Synchronizer E84-68594 $99.95-J

Complete kit with vacuum gauges, hoses, adapters,mounting plate and
instructions for 4 cylinder set.

Motion Pro Syncpro Carb Tuner 722-8009 $154.95-J

• Precise four channel vacuum indicator designed specifically for intake synchronization of
engines with multiple carburetors or throttle bodies (maximum vacuum rating for this tool is
40 cm Hg)

• New mercury-free design uses non toxic manometer fluid

• For use with any 2, 3 or 4 cylinder four stroke motorcycles

• Spill proof design means the tool can be stored in a horizontal or vertical position

• Easy to read scale for precise synchronization

• Unaffected by barometric pressure changes

• Includes hang hook to clip onto the handlebars for easy use

• Rugged, impact resistant ABS enclosure with convenient storage area for adapters

• Rubber feet on enclosure bottom helps prevent sliding

• Includes manometer fluid, hoses, 5 mm adapters, in-line
restrictors and instructions

• 5 mm adapters are used on many Honda and Suzuki
models

• Optional 6 mm adapters are available for use on most
Yamaha models

• Most Kawasaki models do not need adapters

OPTIONAL PARTS DESCRIPTION TCI PART # RETAIL

5 mm Brass Carb Adapters - Set of 4 (2 Short/2 Long) 722-8013 $18.95-J

6 mm Carb Adapter - Set of 4 (2 Short/2 Long) 722-8040 $18.95-J

Replacement Hose Set 722-8014 $15.95-J

Carburetor Adjusting Tool 722-8022 $27.95-J

• Made from alloy steel

• Works with Mikuni or Keihin carburetors with an 8 mm hex nut and
screwdriver slot adjusting bolt

• 11 inches long

Motion Pro Banshee / 722-8045 $30.95-J
Blaster Idle Kit

• Used to install a standard Mikuni idle adjuster into the carburetor body.

• For use on Yamaha Banshee and Blaster models.

• Idle adjuster is necessary if carburetor top has been replaced with a standard Mikuni cap.

• Kit includes a drill bit (#6), thread tap (6 mm x .75 mm), 2 idle screws with lock nuts and
instructions.

• Drill press or mill should be used to drill holes in the carburetor bodies

Mikuni Multi Wrench 560-403-1 $7.95-J

• 10 cm rulers & flat edge.

• 7 mm, 8 mm, 10 mm, 12 mm, 14 mm, 17 mm wrench.
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Carburetor Tool 90� w/Bits 722-8229 $128.95-J

• Precision made of aircraft grade aluminum & stainless steel.

• Designed for hard-to-reach areas and air/fuel mixture screws on multi-cylinder
motorcycles.

• Gear driven 1/4" hex drive.

• Includes five 1/4" hex drive bits (all 1/2 " long) - Straight-slot, Phillips, D-shaped air/fuel
mixture screw bit, 6 mm hex jet bit & 1/4" -hex-to-1/4 "-drive bit.

• Can be used with any 1/4" or 6 mm hex bits.

• Max torque is 60 in. - lbs.

• 17.5" long

Motion Pro Jet Wrenches $6.95-J

• High-quality die-cast construction.

• Cap compartment will hold a few spare main jets

DESCRIPTION SHAPE TCI PART #

Jet Wrench 6 mm Hex 722-8023

Jet Wrench 6 mm Round 722-8025

Jet Wrench 8 mm Round 722-8024

Hex

Round

Pilot Screw Adjusting Tool 722-8119 $38.95-J

• Designed for those hard-to-reach air/fuel mixture screws on most multi-cylinder motorcycles

• Straight-slot blade tip can be rotated by rotating the handle

• Length is 17" with a 110� angled head to extend reach 1".

• Tip height is adjustable, and can be set in place during use.

Main Hex Jet Remover Wrench 560-1876 $2.30-L

• Special tool for removing & replacing the main jet on Mikuni and other brand carburetors.

Mikuni Jet Hex Wrench 560-403-2 $7.95-J

• Original Mikuni jet wrench for all 6 mm hex jets.

CARBURETOR TOOLS

Mikuni Tool Kit 560-404 $33.95-J

• This kit has all the tools needed to work on all Mikuni carburetors.

• Kit includes: carrying case, small & large flat, Philips screwdrivers,
6 mm & 9 mm nut drivers, jet wrench (#560-403-2) and
bar wrench & float measurer.

Ignition Carb Jet Cleaner Wire Set 665-9273 $14.95-J

• 14 piece wire set with spiral knurling

• Great for cleaning popular size jets and carburetor body holes

• Set is approximately 3" long and each wire is about 2 1/4" in length
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Mikuni BN 30 lb Pop Off Pump BN PMP $74.95-J

Gauge provides an accurate pop off pressure readings. The high pressure pump is
very durable and easy to use. This pump is a must for tuning your carburetor.

Mikuni BN 100 lb Pop Off Pump BN PMP100 $74.95-J

Gauge & pump allow for readings on many stock carburetors with small
needle valves and strong springs.

Mikuni Pocket Tuner 560-MK550 $6.95-J

Mikuni has developed this handy slide calculator which can be used to
determine the required jetting changes due to changes in
altitude and /or ambient temperature.

• For both 2 & 4 stroke engines.

• Also has a guide for determining rich or lean carburetor conditions.

Dealers

Order on-line, check stock and current pricing at

www.transcanimports.com

CARBURETOR TOOLS

IGNITION SYSTEM TOOLS

Ignition System Tester 722-8122 $14.95-J

Motion Pro’s ignition system spark tester is designed to test the integrity & strength
of your ignition system. The larger the gap your ignition will jump, the stronger
your system is. This unit will test
the spark on most snowmobiles, motorcycles, water crafts, and ATV's.

• The spark gap is adjustable from 0 to 10 mm.

BRAKE TOOLS
Hydraulic Brake Bleeder Kit 722-8143 $32.95-J

• Makes bleeding your brakes a one-person job

• Instructions included

• Will not bleed air from a dry system
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IGNITION SYSTEM TOOLS

Spark Plug Wrench

"C" Plug wrench 360-07 $ 2.30-L

• 10 mm wrench with T-Handle for C Plug

Combination Spark Plug Wrench
STANDARD 360-1210 $ 3.95-L

HEAVY DUTY 360-1211 $ 7.95-J

• Combination wrench fits 14 and 18 mm spark plugs

• Includes steel bar and steel plug removal tool.

Emgo 3-Way Spark Plug Wrench E84-04100 $ 3.95-J

• Fits 10, 12, and 14 mm spark plugs

• 73 mm long

Emgo Spark Plug Socket Wrench E84-04113 $ 4.95-J

• 14 mm

• Water cooled head.

360-1211

360-1210

E84-04100

E84-04113

CLUTCH TOOLS

Clutch Locknut Wrench 882-0094 $49.95-J

• For Honda XR/ CRF 50

• Special tool used to remove and install clutch center nut

• 3/8" drive

Ignition Clutch Hub Holder 722-8008 $29.95-J

• Made from nickel plated carbon steel.

• Features hardened jaws.

• Holds clutch hub, flywheel, sprockets, & gears.

• 8 mm spanner pins.

• Locking handle for added comfort & support.
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Clutch Compressor Tool 869-14018 $30.95-H

Install new springs and change weights while the clutch is still on the machine.

• Moves sheave with cover in place to easily get to and change flyweights.

• Includes clutch compression lever and locking retainer

• Works on Comet and Polaris clutches.

Clutch Spring Compression Tool 722-8137 $104.95-J

• Fits most Harley-Davidson 1340cc models from 90-01 and all XLH 883.

• 1200cc models from 91-01 & all Buell models 97-01.

• Sold as a kit

Compression Tool

Dalton Compression tool for the new QRS Secondary/drive clutch on Ski-Doo Rev XP
series. After removing the clutch this compression tool makes helix and secondary
spring changes easy

Ski Doo 08-09 XP Chassis 238-5004 $79.95-H

Ski Doo 2010 XP Chassis 238-5005 $79.95-H

CLUTCH TOOLS

Dalton Clutch Spring Tester 238-5002 $179.95-F

A critical tool for serious clutch tuners. This compression spring tester can be
mounted in any drill press and used to compare engagements pre-load and full shift
load at any specific height.

Dalton Ramp Grinding Block 238-5003 $55.95-F

The Dalton Pro ramp grinding block is compatible with all brands.

Polaris P-85 Clutch Alignment Tool 868-2201 $22.95-H
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Dalton Flyweight Bushing Tool 238-5001 $15.95-F

The flyweight bushing tool makes installation and removal
of flyweight bushings easy.

• Fits Arctic Cat, Polaris and Yamaha applications.

Comet 4 Post Spider Removal Tool 218-217222 $113.95-H
for 108 4-Pro Clutch

• Spider removal tool for all Comet 4 post clutches

CLUTCH TOOLS

Belt Removal Tool $3.95-J

Ski Doo 868-7000

• Replaces Ski Doo OEM 529-0355-01

Ski Doo Secondary Clutches 868-7001

• Belt Removal too for all Ski Doo Secondary Clutches

Polaris Team Clutches 868-7010

• Works with all Polaris models with team Clutches

Spare Belt Holder 869-1641 $1.95-J

Rivets on to chassis to carry on extra drive belt.

Dalton Digital Gram Scale 238-J200XV $72.95-F

Many professional tuners of snowmobile and automatic ATV's use gram scales to achieve
balanced total mass after adding or subtracting flyweight grams. This durable, portable
scale is a favorite proven performer with the following features:
200 g capacity x 0.01 g increments
Stainless steel tray with lid
4 key operation
Compact 3 x 4.75" size
Large red backlit display
Comes with calibration weight.

Aaen Triple Beam Gram Scale 860-14007 $331.50-F

For the serious tuners. Sensitive to a tenth of a gram, this
scale is ideal to match flyweights and to balance pistons, etc.
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CLUTCH PULLERS - ARCTIC CAT

Clutch Pullers

Arctic Cat - ATV

ACS 868-2018 $53.95-J

DALTON DCP-G 238-5101 $50.95-F

• 14 x 1.5 mm

• OEM #0444-161

• Arctic Cat ATV's 650 V-Twin 4x4 only

Arctic Cat - Snowmobile

ACS 868-4407 $31.95-J

• 5/8 "x 18 NF

• Arctic Cat models 1973 and earlier

ACS 868-2003 $31.95-J

SPI (TAIWAN) 868-0412 $18.95-J

• 9/16" - 18 NF

• OEM #0144-110 & 0644-010

• Arctic Cat Hex Clutches 1(74-81)

• Panther (84-88), Pantera (85-87), Cougar (81-87), Super Jag (85-92).

ACS 868-2014 $53.95-J

SPI (TAIWAN) 868-0415 $23.95-J

• 7/8" x 14 NF

• Fits all Arctic Cat Clutches using 6 bolt cover (89-96)

• All AFS, AWS models using Comet 108C (89-93)

DALTON DCP-D 238-5103 $61.95-F

ACS 868-1021 $53.95-J

SPI (TAIWAN) 868-0416 $23.95-J

• 9/16" - 18 NF

• OEM #0644-0207

• Fits all Arctic Cat Clutches using 9-bolt cover 1994 and newer

• All snowmobile models (96-09) (except '07 and newer 1000 cc 2-stroke and twin cylinder 4-stroke Jaguar based models)

• Models with Comet 108 EXP and 108 4-Pro

DALTON DCP-H 238-5107 $61.95-F

• 14 mm x 12"

• OEM #0644-446 & 0744-052

• 2007 F1000 / M1000 (4 arm), 1000 cc s-stroke twins (08-09), Jaguar / Z1 Turbo Models

DALTON DCP-N 238-5108 $61.95-F

• OEM 0744-062

• 10-11 Arctic Cat 800 cc HO models and other 2010 models

ACS 868-2016 $53.95-J

• 14 x 1.5 mm

• 07-11 Arctic Cat 1000 cc (4 Tower Clutch Only)

868-2003

868-1021

868-2014

We suggest that you apply a small amount of grease when using clutch pullers.

868-2018
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CLUTCH PULLERS - COMET / KAWASAKI / SUZUKI

Comet 94C

COMET ONE-PIECE 218-205838 PTF

COMET BOLT ONLY 218-206189 $ 4.95-H

COMET ROD ONLY 218-205817 $ 55.95-H

• Fits Comet 94C Clutch models 206094, 209942, 211879 and 213051

Comet 108 EXP & 108 4-Pro (1979-1997)

ACS 868-1021 $ 53.95-J

• 9/16 x 18 NF

Comet 108 EXP & 108 4-Pro (1998-2008)

COMET 218-217336 PTF

ACS 868-2012 $ 53.95-J

• 5/8" - 18 Thread

• For all 1998 & newer 108 EXP & 108 4-Pro Clutches models
217104, 217107, 217204, 217207, 217503, 217504, 217507, 217600, 217604, 217607.

Comet 6 Bolt Cover

ACS 868-2014 $ 53.95-J

• 7/8 x 14 NC

868-2012

We suggest that you apply a small amount of grease when using clutch pullers.

Kawasaki - ATV

DALTON DCP-G 238-5101 $50.95-F

• Kawasaki 360, 400, 650, 700, and 750 cc automatics ('99 and newer)
(except Teryx RUV)

• OEM #57001-1429

ACS 868-2018 $53.95-J

• 14 x 1.5 mm

• Kawasaki 700 V-Force (all), Kawasaki Brute Force 650/750 (all)
Kawasaki Mule 3000 Series (all), Kawasaki Prairie 700 KFX (all)

DALTON DCP-J 238-5105 $50.95-F

• Kawasaki Teryx RUV(2008)

• OEM #57001-1711

Kawasaki - Snowmobile

SPI (TAIWAN) 868-0412 $18.95-J

ACS 868-2003 $31.95-J

• 9/16" - 18 NF

• Kawasaki Drifter 340/440 ('79-80), Intriguer 440 (1978), Inviter 340 (1978)

SPI (TAIWAN) 868-0409 $18.95-J

• 18 mm x 1.5 Thread

• Kawasaki Invader 340, 440, LTD. 1980 & Intruder 440 1980.

• OEM #57001-3502

868-2003

Can-Am - ATV

DALTON DCP-L 238-5109 $50.95-F

• OEM 592035746

• Fits Can-Am Outlanders ATVs
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Moto-Ski - Snowmobile

SPI (TAIWAN) 868-0407 $16.95-J

ACS 868-4407 $31.95-J

• 5/8" - 18 NF

• All Models thru 1984

• OEM Part # 529-0021-00

Polaris - ATV

DALTON DCP-A 238-5102 $61.95-F

ACS 868-2015 $59.95-J

SPI (TAIWAN) 868-0443 $21.95-J

• 3/4" x 16 UNF

• Polaris OEM 287-0506

• All Polaris ATV Primary Drive models (85-10) (except 550 XP, 850 XP and RZR models)

ACS 868-2017 $53.95-J

DALTON DCP-M 238-5099 $50.95-F

• 3/4" x 16 UNF

• Polaris 550XP, 850 XP and RZR models (08 and newer)

Polaris - Snowmobile

ACS 868-4407 $31.95-J

• 5/8 "x 18 NF

• Polaris Models 1971 and earlier.

ACS 868-2001 $31.95-J

• 3/4" x 16 NF

• Polaris Indy's (72-02)

SPI (TAIWAN) 868-0434 $30.95-J

• 14 x 1.5 mm

• All Fugi engines 1996-2006
(except 700/800 XCR, 340 DLX/Touring, 500 Indy/Classic,
600 Triumph.Wide Trax LX)

• OEM #2872084

ACS 868-2030 $59.95-J

• 3/4" x 16 NF (ACS)

• 440 / 550 Fuji Fan-Cooled Reed Valve Twin Engines (1999-Later)

• 500 Classic (02-06)

• Pro X 550 (2004)

• Sport Touring (00-06), Super Sport (99-07)

• Trail Touring (00-07), Trail / Trail RMK (99-07)

868-2015

CLUTCH PULLERS - MERCURY / MOTO-SKI / POLARIS

Mercury - Snowmobile

SPI (TAIWAN) 868-0412 $18.95-J

ACS 868-2003 $31.95-J

• 9/16" - 18 NF

• Mercury Sno Twister 1974-1976 & Trail Twister 1974-1976 868-2003

238-5099

We suggest that you apply a small amount of grease when using clutch pullers.
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Polaris - Snowmobile (con't)

ACS 868-2017 $53.95-J

• 3/4" x 16 UNF

• Classic (89-98/00-01), Classic Touring (93-94/96-01)

• Indy 400 (85-92), Indy 440 (1998), Indy 500 (89-98), Indy 500 / Indy 500 Classic (00-01), Indy 600 (85-87), Indy 650 (88-92),
Indy 650 RXL 991-97), Indy Lite GT (93-96), Indy Lite / Indy Lite DLX (91-98)

• Longtrack (85-87), Longtrack Reverse (87-89), Sport (87-99), Sport GT (90-92), Sport Touring (89/95-99), Sprint / Sprint ES (86-90)

• Star (85/87-90), Star Lite (93-95), Star SS (85-86), Startrack (87-90), Super Track 89-92

• Storm / RMK / SKS (93-97), Trail Touring (96-99), Trail / Trail DLX / Trail RMK / Trail SKS (84-98)

• Ultra / Ultra RMK / Ultra SKS / Ultra SPX / Touring (96-98), Widetrack (90-93), Widetrack GT (94-97), Widetrack LX (94-01)

• XCF (1997), XCR 600 (95-98), XCR 700 (1998), XLT / RMK / SKS / LTD / Touring / Classic (93-99)

• 340 DLX / 340 DLX Touring (00-01), 340 Touring (99-00), 440 L/C (96-97), 440 SKS (87/93-95), 440 XC (1997), 440 XCR (92-97)

• 500 L/C Carb EFI (90-97), 500 RMK (96-99), 500 SKS (97-98)

• 600 Triumph / 600 XC (2000)

ACS 868-2028 $59.95-J

• 3/4" x 16 NF

• US Twins (97-98)

• 600 XC / 600 XC-SP / 700 RMK (97-99), 700 SKS (97 & 99), 700 XC (98-99)

DALTON DCP-A 238-5102 $61.95-F

ACS 868-2015 $59.95-J

SPI (TAIWAN) 868-0443 $21.95-J

• 3/4" x 16 NF (ACS & Dalton Models), 3/4" x 16 UNF (SPI Model)

• OEM 2870506

• All models to 1998 (except domestic twins)

• All Indy models (81-02) or models with Comet Clutches 100C, 102C & 108C

• Primary Drive P-85 & P-90

SPI (TAIWAN) 868-0412 $18.95-J

ACS 868-2003 $31.95-J

• 9/16" - 18 NF

• OEM 2871855

• Polaris XC 600/700 Twin Cylinder (97-99)

ACS 868-2029 $59.95-J

DALTON DCP-C 238-5104 $75.95-F

SPI (TAIWAN) 868-0411 $46.95-J

• 3/4" x 16 NF (ACS & Dalton) 3/4" x 16 UNF (SPI)

• OEM 2872085

• 440 XC Edge (99-03), 500 RMK / 500 XC / 500 XC-SP (00-01), 500 SKS (2000), 600 RMK / 600 XC-SP (00-01),
600 Touring / 600 XC DLX (2000), 700 Classic (200), 700 RMK / 700 SKS / 700 CS-SP (00-01), 700 XC / DLX (2000), 700 XCR (99-00),
800 RMK (00-01), 800 XC (2001), 800 XCR (99-03)

• All Polaris US Twins (Liberty Engine ) 500 / 600 / 700 / 800 / 900 ( '00-08)

• All Domestic Twins (2000 - current)

868-0411

We suggest that you apply a small amount of grease when using clutch pullers.

Rupp - Snowmobile

SPI (TAIWAN) 868-0412 $18.95-J

ACS 868-2003 $31.95-J

• 9/16 "x 18 NF

• Rupp Magnum 1976-1977, Nitro 1975-1977

868-2003

CLUTCH PULLERS - POLARIS / RUPP

868-2029

868-2015

238-5104

868-2003
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Ski Doo - Snowmobile

SPI (TAIWAN) 868-0407 $16.95-J

ACS 868-4407 $31.95-J

• 5/8" - 18 NF

• All models up to 1985

• OEM #529-0021-00

SPI (TAIWAN) 868-0413 $18.95-J

ACS 868-2005 $53.95-J

• 14 mm x 1.0 Thread

• TRA clutches 1985-2003

• OEM #529-0079-00

DALTON DCP-E 238-5106 $50.95-F

ACS 868-4014 $31.95-J

SPI (TAIWAN) 868-0418 $23.95-J

• 14 mm x 1.5 Thread, 8 1/4" long

• 1992-2011 TRA clutches (except 583 engine and smaller and 2011 E-Tec 800)

• OEM #529-0224-00

868-4014

CLUTCH PULLERS - SKI DOO / SNO JET / SUZUKI / YAMAHA

868-4407

868-2005

Sno Jet - Snowmobile

SPI (TAIWAN) 868-0412 $18.95-J

ACS 868-2003 $31.95-J

• 9/16 "x 18 NF

• Sno Jet Astro 340/440 1977, SST 340/440 1975-1977, Thunder Jet 1975
868-2003

Suzuki - ATV

ACS 868-2018 $53.95-J

• 14 x 1.5 mm

• Suzuki 700 Twin Peaks 4x4 (04-07)

Yamaha - Snowmobile

SPI (TAIWAN) 868-0408 $22.95-J

• 18 mm - 1.5 Thread

• OEM # YS-39962/YF01882A/90890-01836

• GPX 338F, 433 F (1984), GPX 338G, 433G (1975), EX 340, 440 (1976), STX 340, 440 (1976), ET 300C (1979)

ACS 868-6055 $31.95-J

SPI (TAIWAN) 868-0410 $18.95-J

• 18 mm - 1.5 Thread

• OEM #90890-01898

• All YPZ/YXR/YVXE Primary Clutches (85-08), Apex (06-08), Attak (06-07), Bravo(all models 87-01), Enticer (90/92-95),
Enticer 400 (1989), Exciter EX 570 (88-93), Mountain Max (97-01), Nytro (06-08), Ovation CS 340 (89-99), Phazer (84-01),
Rage (05-07), RS Venture (06-08), RS Venture GT (2007), SRV (85-91), SRX 600/700 (98-01), SS 440 (84-85), SX Viper (02-04),
SX Viper Mountain (03-06), SX 500/600/700 (00-01), Vector (05-08), Venom (all models 04-06), Venture 480 (1991),
Venture 500 (97-01), Venture 600 (97-06), Venture 700 (98-04), Venture GT (92-93), Venture TR (96-98), Venture XL (97-97/00),
Viking VK540 (98-05), VK10 RS Viking Pro (06-08), V-Max 4 750 (92-94), V-Max 4 800 (95-97), V-Max 500 (94-02),
V-Max 600 (94-03), V-Max 700 (97-01), Warrior (04-05), XLV (85-90).

ACS 868-4414 $31.95-J

SPI (TAIWAN) 868-0414 $18.95-J

• 20 mm - 1.5 Thread

• OEM #YS-1859-A, 90890-1859

• EC 340 (78-88), ET 340 (78-88)

• All Free Air Models (76-81)

868-6055

868-4414



571��� Shop

Track Clip Tool 869-4900 $89.95-H

Essential tool for installation of track clips on all types of tracks.

• Kits includes: 2 washers, pressure plate, 1 screw (5/16 x 11 x 6") S16, 2 hexagonal screws
(1/2 x 20 x 6") and 2 bending blocks for large/Narrow clips

• Replaces Ski-Doo 529-0045-00

TRACK TOOLS AND ACCESSORIES

Track Clip Installation Tool 869-4913 $92.95-H

• Heavy Duty with 1.6 mm handle

• Clip Type - Narrow (0.75")

• Fits 1" Track clip for Camoplast Challenger tracks

• Rugged two piece zinc plated tool has 15" long handles to make installing track clips a
cinch.

Track Clip Bolt Tool 869-4801 $23.95-H

• Replacement bolt for track clip tool for all Yokohama tracks used on Yamaha, Arctic Cat and
other machines

• Center and 2 side bolts only

Track Clip Remover 869-4911 $ 4.95-H
Replacement Pins

• 2 piece carbide set

869-4911

869-4801

All Rivets in Packages of 100 for Slides, Cleats

and Ice Studs on Cleated & Rubber Tracks

A-FLANGE B-DIAMETER C-LENGTH PART# RETAIL

5/8" 3/16" 3/8" 763-3040 $18.50-J

5/8" 3/16" 3/4" 763-3070 $42.75-J

STEEL RIVETS

Dealers

Order on-line, check stock and current pricing at

www.transcanimports.com
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Motion Pro T-Handle Socket Wrenches

• Metric T-Handles feature a durable nickel pewter finish

• Deep 6-point sockets

• Lifetime replacement warranty

DESCRIPTION TCI PART # RETAIL

8 mm Socket 722-8093 $ 17.95-J

10 mm Socket 722-8094 $ 17.95-J

12 mm Socket 722-8095 $ 17.95-J

13 mm Socket 722-8096 $ 17.95-J

14 mm Socket 722-8097 $ 17.95-J

17 mm Socket 722-8098 $ 22.95-J

19 mm Socket 722-8099 $ 22.95-J

7 piece Socket set 722-8113 $115.95-J

(Includes 8, 10, 12, 13, 14, 17, & 19 mm socket wrench sizes)

Motion Pro Mini-Pro T-Handle Deep Socket Wrench

• 6 3/4 inch shaft length

• Chrome-vanadium tool steel shafts

• Durable nickel pewter finish

• Lifetime replacement warranty

DESCRIPTION TCI PART # RETAIL

8 mm Socket 722-8128 $ 16.95-J

10 mm Socket 722-8129 $ 16.95-J

12 mm Socket 722-8130 $ 16.95-J

Motion Pro T-Handle Phillips Screw Driver

• Chrome-vanadium tool steel shafts with a carbon-steel T-Handle

• Durable hard nickel pewter finish

• Standard 1 year warranty

DESCRIPTION TCI PART # RETAIL

No. 1 Phillips Screwdriver 722-8101 $ 9.95-J

No. 2 Phillips Screwdriver 722-8102 $ 9.95-J

No. 3 Phillips Screwdriver 722-8103 $11.95-J

T-Handle Racer T-Handle Set 722-8145 $49.95-J

• 8 mm, 10 mm, 12 mm, and 14 mm T-handle socket wrench

• No. 2 and No. 3 T-handle Phillips screwdrivers

• Durable nickel pewter finish

• Includes a vinyl storage pouch

• Lifetime replacement warranty on T-Handle socket wrenches

• One year warranty on the T-Handle screwdrivers

Motion Pro T-Handle Rack 722-8114 $31.95-J

• Easily hangs on the side of most tool boxes

• Keeps T-Handles accessible and ready for action

• 11 slots

UNIVERSAL TOOLS

Motion Pro Torque Wrench Adapter 722-8134 $21.95-J

• Chrome-vanadium tool steel with hard nickel pewter finish

• Properly torque two-stroke cylinder base nuts and hard-to-reach fasteners

• Fits 12 and 14 mm nuts and bolts

• Extends the reach of any 3/8" drive torque wrench by 3 inches

• Chart supplied for torque conversions
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Combination Wrench 722-8112 $229.95-J
Motion Pro Combination wrench is simple to use, break bolts loose with the open
end and quickly remove with the ratchet end

• Set includes 10, 11, 12, 13, 14, 15, 17 & 19 mm combination wrenches

• Quality forged chrome-vanadium tool steel

• Finished in a hard nickel pewter

• Open-end wrench on one end and a 15 degree offset ratcheting 12-point box on the other
end

• Ratchet is reversible with ratchet gears made of SCM-21 tool steel

Emgo Impact Driver 860-2500 $16.95-J

Heavy duty impact driver designed for general shop use.
Reversible to tighten or loosen screws or bolts on impact.

• 3/8" square drive

• Comes complete with 4 bits and a metal storage case

Replacement Bit Sets

DESCRIPTION TCI PART # RETAIL

Short bit 4-piece set 860-2501 $3.60-J

Long Bit 4-piece set 860-2601 $7.95-J

Quick Change Bit for Megapro 15 in 1 Screwdriver

DESCRIPTION TCI PART# RETAIL

Square Robertson Bit 0-3 860-1006 $1.95-J

Star Torx Bit 10-15 860-1007 $1.95-J

Star Torx Bit 25-25 860-1008 $1.95-J

UNIVERSAL TOOLS

TMV Safety Wire Plier 600-2000 $53.95-J

Easily secure your grip with these 6" (16 cm) pliers

• 6 " safety wire pliers

• 9.6 oz

Emgo Safety Wire Pliers

• Return spring mechanism for easy wire twisting

DESCRIPTION TCI PART# RETAIL

7” safety wire pliers E84-03816 $33.50-J

9” safety wire pliers E84-03819 $33.95-J

Safety Wire 860-360 $28.95-J

• 1 pound can

• 0.032 stainless steel safety wire. No more "Bailing Wire Breakage Syndrome." Use the real
thing! This wire securely fastens hand grips, nuts, bolts, caps, and just about everything.

Drill-Out Bolt Extractor 858-4000 $142.95-J

Drill-Out extractor is a drill bit and extractor in one.

• Specially designed drill tip that will not walk or wander even on the rough surface of a
broken bolt.

• Left-hand cutting edge helps to loosen the bolt, and possibly remove it, during drilling.

• Short drill body helps you control the drill tip with ease while allowing easy access
to hard-to-reach bolts.

• Includes four sizes: 1/4"-6 mm, 5/16"-8 mm, 3/8"-10 mm and 1/2"-12 mm.

• Comes in a molded case for easy storage
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UNIVERSAL TOOLS
Risk Racing FLEXiT Light 860-00115 $39.95-H

The FLEXiT Light is a hands free flexible LED task light. It’s ultra-thin, flexible silicone body allows an unlimited amount
of light projections. The durable Shape-Loc™ frame makes it easy for users to bend, fold, wrap, stick or hook the
FLEXiT around objects to position and aim the light. FLEXiT uses 16 Lumen Tech™ LEDs with three light functions (low,
med, and high) that can be bent into positions to create a focused spot or a broad flood light. The durable ABS base
holds 3 AA batteries (included), the electronic switch and circuit, two large neodymium (rare earth) magnets, and a
loop to hang or mount the light. The FLEXiT is 0.85” thick, 7” wide, and 13” tall.

Light Mine Professional 860-00114 $26.95-H

The functionally designed protruding posts can be used as tripods or quad-pods creating a 360 degree freestanding
light. Eleven powerful neodymium (rare earth) magnets are located the end of each post allowing the user to attach
and aim the light accurately and securely in any direction. Powerful Lumen Tech™ LEDs are used in the front white lens
(8 LEDs) and back red lens (4 LEDs). The Light Mine Professional has four electronic light functions; low power spot,
high output flood, red night vision, and a high visibility hazard light.

• Powered by 3 easily replaceable AAA batteries (included).

Magnetic Light Mine 860-00105 $ 8.95-K

It has an intensely bright, wide angle LED and 12 powerful rare earth
(neodymium) magnets that allow you to stick it to any steel surface, or
rest it on any surface, and aim the light towards the workspace at almost
any angle.
It also works as a “pick up” tool for dropped screws, nails and hardware.

• Powered by three alkaline button cell batteries (included).

Disposable Nitrile Work Gloves 610-177728 $4.95-J

• Latex-free disposable Gloves for the shop or garage

• 10 Per Pack
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Metric/Standard Thread Repair Kits

• All kits contain a Heli-Coil tap, installation tool, inserts and complete instructions.

Replacement Thread Repair Kit Inserts

Installation Tool

Replacement Packaged Inserts

Thread Size

& Length

M4 x 0.7 x 6.0 mm Metric Coarse Insert R1084-4 860-1084-4 12 $12.95-J

M10 x 1.5 x 15.0 mm Metric Coarse Insert R1084-10 860-1084-10 12 $20.95-J

M12 x 1.75 x 18.0 mm Metric Coarse Insert R1084-12 860-1084-12 6 $17.95-J

M14 x 2 x 21.0 mm Metric Coarse Insert R1084-14 860-1084-14 6 $27.95-J

M16 x 2 x 24.0 mm Metric Coarse Insert R1084-16 860-1084-16 6 $34.95-J

M12 x 1.5 x 18.0 mm Metric Fine Insert R3745-12 860-3745-12 6 $27.95-J

M14 x 1.5 x 21.0 mm Metric Fine Insert R3745-14 860-3745-14 6 $27.95-J

M16 x 1.5 x 24.0 mm Metric Fine Insert R3745-16 860-3745-16 6 $34.95-J

Description TCI Part #
Pkg.

Qty
RetailMFG Part #

Thread Size & Install Pkg. Inserts Drill

Length Tool Type Insert # per Kit Size

5/8-11 x .938 860-5521-10 $108.95-J #1 R1185-10 6 21/32

M3 x 0.5 x 4.5 mm 860-5546-3 $154.95-J #5 R1084-3 12 1/8

M10 x 1.5 x 15.0 mm 860-5546-10 $80.95-J #2 R1084-10 12 13/32

M14 x 2 x 21.0 mm 860-5546-14 $143.95-J #2 R1084-14 6 37/64

M16 x 2 x 24.0 mm 860-5546-16 $158.95-J #2 R1084-16 6 21/32

M18 x 2.5 x 27.0 mm 860-5546-18 $166.95-J #2 R1084-18 6 47/64

M10 x 1.25 x 15.0 mm 860-5543-10 $106.95-J #3 R4649-10 12 13/32

M16 x 1.5 x 24.0 mm 860-5544-16 $178.95-J #3 R3745-16 6 21/32

Standard Coarse Thread Repair Kit

Kit Part #

Metric Coarse Thread Repair Kit

Metric Fine Thread Repair Kit

Retail

Spark Plug Thread Repair Kit 860-550 $339.95-J

Heli-Coil is the original spark plug port thread repair. These kits offer the highest
quality and most durable repair available. They are the first choice of professional
mechanics and engine rebuilders. Each kit contains a piloted reamer tap (no drilling
necessary), an installation tool and inserts.

� Do NOT use Heli-Coil wire inserts to repair taper seat spark plug ports!

Heli-Coil Spark Plug Save-A-Thread Replacement Inserts 860-5326-14S $5.95-J

UNIVERSAL TOOLS
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"CY-Chrome�"

• A Quality Line of Nickel Chrome Plated Steel
Fasteners.

• High Polished and Buffed

• Mirror-Like Finish

• 100% Guaranteed Quality Always!

• Hex Heads

• Button & Allen Heads

• Acorn, Hex & Nylock Nuts

• Carriage/Bumper Bolts

• Spacers & Washers

• 12 Points

"CY-NU Fastener�"

• A Complete Line of Mirror-Finished, 300 Series,
Stainless Steel Fasteners, That "Won't Rust".

• Midwest Acorn Nut has developed a process
for stainless steel fasteners that produces a
finish with the appearance of chrome plating!

• With Cy-Nu™ there is no plating of any kind. Just a bright shiny,
natural finish. What you see is what you get...clear through!

• Cy-Nu™ is not to be used as a direct replacement for Grade 5 or
higher steel alloy fasteners.

• Hex Heads

• Button & Allen Heads

• Acorn, Hex & Nylock Nuts

• Flat & Lock Washers

Allen Head,Knurled Allen Head,Smooth Torx®Head,Knurled Torx®Head,Smooth Button HeadFlat Head

Hex Head Fender Washer
12 Points

Carriage BoltsTorx®Button Head

Lock Washer Special Flat Washer Internal Lock Washer Chrome Steel Spacers Acorn Nut Special Acorn Nut

Hex Nut Nylon Insert Nut Allen Head Plug

Description TCI # Qty Retail-J

1/4-20 Acorn nut Unc. Cy-chrome 770-0001 10/Bag $18.95

5/16-18 acorn nut Unc. Cy-chrome 770-0002 10/Bag $23.95

3/8-16 acorn nut Unc. Cy-chrome 770-0003 10/Bag $27.95

1/4-20 x 3/4" hex head bolt cy-chrome 770-0004 10/Bag $25.95

1/4-20 x 7/8" hex head bolt cy-chrome 770-0005 10/Bag $25.95

1/4-20 x 1" hex head bolt cy-chrome 770-0006 10/Bag $26.95

1/4-20 hex nut cy-chrome 770-0007 100/Bag $83.95

5/16-18 hex nut unc. Cy-chrome 770-0008 100/Bag $64.95

3/8-16 hex nut unc. Cy-chrome 770-0009 100/Bag $83.95

1 1/4" Lock washer Cy-chrome 770-0010 100/Bag $56.95

5/16" Lock washer Cy-chrome 770-0011 100/Bag $56.95

3/8" Lock washer Cy-chrome 770-0012 100/Bag $56.95

1/4" Flat washer cy-chrome 770-0013 100/Bag $56.95

5/16" Flat washer cy-chrome 770-0014 100/Bag $56.95

3/8" Flat washer cy-chrome 770-0015 100/Bag $56.95

1/4-20 x 5/8" Allen head knurled cy-chrome 770-0016 10/Bag $17.95

1/4-20 x 3/4" Allen head smooth cy-chrome 770-0017 10/Bag $26.95

1/4-20 x 1" Allen head smooth cy-chrome 770-0018 10/Bag $28.95

1/4-20 x 1 1/2" Allen head smooth cy-chrome 770-0019 10/Bag $29.95

5/16-18 x 3/4" Allen head smooth cy-chrome 770-0020 10/Bag $28.95

5/16-18 x 7/8" Allen head smooth cy-chrome 770-0021 10/Bag $28.95

5/16-18 x 1" Allen head smooth cy-chrome 770-0022 10/Bag $29.95

5/16-18 x 1 1/4" Allen head smooth cy-chrome 770-0023 10/Bag $31.95

5/16-18 x 1 1/2" Allen head smooth cy-chrome 770-0024 10/Bag $31.95

5/16-18 x 2" Allen head smooth cy-chrome 770-0025 10/Bag $33.95

3/8-16 x 1 1/4" Allen head smooth cy-chrome 770-0026 10/Bag $31.95

3/8-16 x 1 1/2" Allen head smooth cy-chrome 770-0027 10/Bag $39.95
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10-32 x 1/2" Button head colt cy-chrome 770-0028 10/Bag $26.95

1/4-20 x 3/4" Button head bolt cy-chrome 770-0029 10/Bag $26.95

1/4-20 x 7/8" Button head bolt cy-chrome 770-0030 10/Bag $26.95

1/4-20 Acorn nut 770-0100 4/Pkg $8.95

5/16-18 Acorn nut 770-0101 4/Pkg $9.95

3/8-16 acorn nut 770-0102 2/Pkg $6.95

1/4-20 x 5/8" Allen head 770-0103 2/Pkg $6.95

1/4-20 x 3/4" Allen head 770-0104 2/Pkg $6.95

1/4-20 x 1" Allen head 770-0105 2/Pkg $7.95

1/4-20 x 1 1/2" Allen head 770-0106 2/Pkg $7.95

5/16-18 x 3/4" Allen head 770-0107 2/Pkg $7.95

5/16-18 x 7/8" Allen head 770-0108 2/Pkg $7.95

5/16-18 x 1" Allen head 770-0109 2/Pkg $7.95

5/16-18 x 1 1/4" Allen head 770-0110 2/Pkg $7.95

5/16-18 x 1 1/2" Allen head 770-0111 2/Pkg $8.95

5/16-18 x 2" Allen head 770-0112 2/Pkg $8.95

3/8-16 x 1 1/4" Allen head 770-0113 2/Pkg $8.95

3/8-16 x 1 1/2" Allen head 770-0114 2/Pkg $8.95

1/4-20 Hex nuts 770-0115 4/Pkg $3.95

5/16-18 Hex nuts 770-0116 4/Pkg $3.95

3/8-16 Hex nuts 770-0117 4/Pkg $4.95

1/4" Lock washers 770-0118 4/Pkg $4.95

5/16" Lock washers 770-0119 4/Pkg $4.95

3/8" Lock washers 770-0120 4/Pkg $5.95

1/4" Flat washer 770-0121 4/Pkg $5.95

5/16" Flat washer 770-0122 4/Pkg $5.95

3/8" Flat washer 770-0123 4/Pkg $5.95

10-24 x 1/2" button head socket screw 770-0124 2/Pkg $6.95

1/4-20 x 3/4" button head socket screw 770-0125 2/Pkg $6.95

1/4-20 x 1" button head socket screw 770-0126 2/Pkg $6.95

1/4-20 x 3/4" hex head cap screw 770-0127 2/Pkg $6.95

1/4-20 x 7/8" hex head cap screw 770-0128 2/Pkg $6.95

1/4-20 x 1" hex head cap screw 770-0129 2/Pkg $6.95

M6-1.0 x 16mm Button head sckt screw coarse thread 770-0200 2/Pkg $9.95

M6-1.0 x 20mm Button head sckt screw coarse thread 770-0201 2/Pkg $9.95

M8-1.25 x 16mm Button head sckt screw coarse thread 770-0202 2/Pkg $9.95

M8-1.25 x 20mm Button head sckt screw coarse thread 770-0203 2/Pkg $9.95

M8-1.25 x 30mm Button head sckt screw coarse thread 770-0204 2/Pkg $10.95

M10-1.25 x 20mm Button head sckt screw fine thread 770-0205 2/Pkg $16.95

M10-1.25 x 25mm Button head sckt screw fine thread 770-0206 2/Pkg $18.95

M6 Metric Flat Washers 770-0207 4/Pkg $7.95

M8 Metric Flat Washers 770-0208 4/Pkg $7.95

M6 Metric Lock Washers 770-0209 4/Pkg $7.95

M8 Metric Lock Washers 770-0210 4/Pkg $7.95

M6-1.0 Metric Hex Nuts Coarse thread 770-0211 2/Pkg $5.95

M6 or 1/4 x 1/8" Metric or SAE steel spacers 770-0212 2/Pkg $6.95

M6 or 1/4 x 1/4" Metric or SAE steel spacers 770-0213 2/Pkg $6.95

M6 or 1/4 x 1" Metric or SAE steel spacer 770-0214 1/Pg $9.95

M8 or 5/16 x 1/8" Metric or SAE steel spacers 770-0215 2/Pkg $6.95

M8 or 5/16 x 1/4" Metric or SAE steel spacers 770-0216 2/Pkg $6.95

M8 or 5/16 x 3/4" Metric or SAE steel spacer 770-0217 2/Pkg $6.95

M10 or 3/8 x 1/8" Metric or SAE steel spacers 770-0218 2/Pkg $6.95

M10 or 3/8 x 1/4" Metric or SAE steel spacers 770-0219 2/Pkg $7.95

M10 or 3/8 x 3/4" Metric or SAE steel spacer 770-0220 1/Pkg $6.95
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M6-1.0x10mm Allen hd sckt screw-smth crse thread 770-0221 2/Pkg $8.95

M6-1.0x20mm Allen hd sckt screw-smth crse thread 770-0222 2/Pkg $8.95

M6-1.0x30mm Allen hd sckt screw-smth crse thread 770-0223 2/Pkg $8.95

M6-1.0x40mm Allen hd sckt screw-smth crse thread 770-0224 2/Pkg $9.95

M6-1.0x50mm Allen hd sckt screw-smth crse thread 770-0225 2/Pkg $10.95

M6-1.0x60mm Allen hd sckt screw-smth crse thread 770-0226 2/Pkg $11.95

M6-1.0x70mm Allen hd sckt screw-smth crse thread 770-0227 2/Pkg $12.95

M6-1.0x80mm Allen hd sckt screw-smth crse thread 770-0228 2/Pkg $15.95

M6-1.0x90mm Allen hd sckt screw-smth crse thread 770-0229 2/Pkg $15.95

M8-1.25x10mm Allen hd sckt screw-smth crse thread 770-0230 2/Pkg $10.95

M8-1.25x20mm Allen hd sckt screw-smth crse thread 770-0231 2/Pkg $9.95

M8-1.25x30mm Allen hd sckt screw-smth crse thread 770-0232 2/Pkg $9.95

M10-1.25x20mm Allen hd sckt screw-smth fine thread 770-0233 2/Pkg $14.95

M10-1.25x40mm Allen hd sckt screw-smth fine thread 770-0234 2/Pkg $16.95

License Plate Mtg Kit 770-0235 $16.95

M6-1.0x16mm Button head sckt screw coarse thread 770-0300 10/Pkg $34.95

M6-1.0x20mm Button head sckt screw coarse thread 770-0301 10/Pkg $34.95

M8-1.25x16mm Button head sckt screw coarse thread 770-0302 10/Pkg $37.95

M8-1.25x20mm Button head sckt screw coarse thread 770-0303 10/Pkg $37.95

M8-1.25x30mm Button head sckt screw coarse thread 770-0304 10/Pkg $39.95

M10-1.25x20mm Button head sckt screw fine thread 770-0305 5/Pkg $37.95

M10-1.25x25mm Button head sckt screw fine thread 770-0306 5/Pkg $39.95

M6-1.0x10mm Allen hd sckt scrw-smth crse thread 770-0307 10/Pkg $30.95

M6-1.0x20mm Allen hd sckt scrw-smth crse thread 770-0308 10/Pkg $31.95

M6-1.0x30mm Allen hd sckt scrw-smth crse thread 770-0309 10/Pkg $33.95

M6-1.0x40mm Allen hd sckt scrw-smth crse thread 770-0310 10/Pkg $36.95

M6-1.0x50mm Allen hd sckt scrw-smth crse thread 770-0311 10/Pkg $39.95

M6-1.0x60mmAllen hd sckt scrw-smth crse thread 770-0312 10/Pkg $45.95

M6-1.0x70mmAllen hd sckt screw-smth crse thread 770-0313 5/Pkg $27.95

M6-1.0x80mmAllen hd sckt screw-smth crse thread 770-0314 4/Pkg $26.95

M6-1.0x90mmAllen hd sckt screw-smth crse thread 770-0315 4/Pkg $29.95

M8-1.25x10mmAllen hd sckt screw-smth crse thread 770-0316 10/Pkg $39.95

M8-1.25x20mmAllen hd sckt screw-smth crse thread 770-0317 10/Pkg $35.95

M8-1.25x30mmAllen hd sckt screw-smth crse thread 770-0318 10/Pkg $38.95

M10-1.25x20mmAllen hd sckt screw-smth fine thread 770-0319 5/Pkg $30.95

M10-1.25x40mmAllen hd sckt screw-smth fine thread 770-0320 5/Pkg $37.95

M6 Metric Flat Washers 770-0322 50/Pkg $66.95

M8 Metric Flat Washers 770-0323 50/Pkg $69.95

M6 Metric Lock Washers Class 12.9 770-0324 50/Pkg $68.95

M8 Metric Lock Washers Class 12.9 770-0325 50/Pkg $69.95

M6-1.0 Metric Hex Nuts Coarse Thread 770-0326 50/Pkg $70.95

M6 or 1/4 x 1/8" Steel Spacers 770-0327 5/Pkg $9.95

M6 or 1/4 x 1/4" Steel Spacers 770-0328 5/Pkg $10.95

M6 or 1/4 x 1" Steel Spacers 770-0329 5/Pkg $17.95

M8 or 5/16 X1/8" Steel Spacers 770-0330 5/Pkg $9.95

M8 or 5/16 X1/4" Steel Spacers 770-0331 5/Pkg $10.95

M8 or 5/16 X3/4" Steel Spacers 770-0332 5/Pkg $15.95

M10 or 3/8 X1/8" Steel Spacers 770-0333 5/Pkg $10.95

M10 or 3/8 X1/4" Steel Spacers 770-0334 5/Pkg $11.95

M10 or 3/8 X3/4" Steel Spacers 770-0335 5/Pkg $18.95
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BOLTS, NUTS, SCREWS & WASHERS

CYLINDER HEAD BOLTS

M8-1.25 mm 776-81 $2.25-J

COTTER PINS 100/pkg

766-100-2 2 mm x 20 mm $5.95-J 766-100-5 5 mm x 60 mm $2.90-J

STARWASHERS 100/pkg

767-8 8 mm $5.50-J 767-10 10 mm $5.50-J

FLANGE NUTS 10/pkg

768-8 8 mm $2.50-J

ALLEN HEADS 10/pkg

771-640B 6 x 40 mm Black $5.80-J 771-650B 6 x 50 mm $7.50-J
771-660 6 x 60 mm $5.80-J

FLAT WASHERS 100/PKG

772-10 10 mm $12.20-J 772-12 12 mm $16.50-J

LOCK WASHERS 100/pkg

773-4 4 mm $3.50-J 773-5 5 mm $5.20-J
773-6 6 mm $5.60-J 773-8 8 mm $6.20-J
773-10 10 mm $6.20-J 773-12 12 mm $8.50-J

NYLOCK NUTS 10/pkg

774-10 10 mm $4.20-J

ACORN NUTS 10/pkg

776-10 10 mm $11.90-J 776-12 12 mm $15.90-J

STANDARD THREAD NUTS 10/pkg

931-0220 1/4" Fine Thread $.45-J 931-0221 5/16" Fine Thread $.45-J
931-0224 5/16" Coarse Thread $.45-J

HEX NUTS 10/pkg

775-3 3 mm $.60-J
775-5 5 mm $.80-J 775-6 6 mm $1.10-J
775-10-1 10-1.5 mm $2.40-J 775-12 12 mm $4.10-J

PANHEAD SCREWS 10/pkg

777-535 5 x 35 mm $2.80-J 777-612 6 x 12 mm $3.00-J
777-630 6 x 30 mm $3.70-J 777-635 6 x 35 mm $4.50-J
777-650 6 x 50 mm $5.50-J 777-660 6 x 60 mm $8.50-J
777-690 6 x 90 mm $29.50-J 777-6100 6 x 100 mm $7.50-J

HEXBOLTS 10/pkg

778-1030-1 10 x 30 x 1.5 mm $7.70-J 778-1040 10 x 40 mm $9.50-J
778-610 6 x 10 mm $2.50-J 778-620 6 x 20 mm $2.60-J
778-625 6 x 25 mm $2.70-J 778-635 6 x 35 mm $2.90-J
778-820 8 x 20 mm $3.80-J 778-850 8 x 50 mm $6.20-J

OVAL HEAD SCREW10/pkg

779-320 3 x 20 mm $1.10-J 779-325 3 x 25 mm $1.50-J
779-330 3 x 30 mm $2.50-J 779-340 3 x 40 mm $2.60-J
779-350 3 x 50 mm $2.70-J 779-360 3 x 60 mm $3.10-J
779-430 4 x 30 mm $3.20-J 779-440 4 x 40 mm $3.30-J
779-445 4 x 45 mm $3.40-J
779-510 5 x 10 mm $2.50-J 779-520 5 x 20 mm $2.70-J
779-620 6 x 20 mm $3.00-J 779-630 6 x 30 mm $3.10-J




